RADIO CONTROLLED ,10 ENGINE POWERED RACING BUGGY

RAMPAGE se0

* Quick, easy starting with built-in recoil starter.

* Double wishbone four-wheel, independent suspension with pressure oil shocks.

* Gear-type differential in fully enclosed gear box.

e Easy starting 0.5. CZ-R Engine with special muffler and fuel tank.

e Minimal accessories needed, fuel, (4) D size batteries, and 2-channel radio.

Endiire tmllu;d.-,.-._ ':: _':'-:'.' i L-lf;‘lH-mﬁﬁ LI [ 'H:iT ND-S’DTE




WELCOME TO THE WORLD OF GAS POWERED R/C RACING

Malare Assembly
Warranty Information .
|t &l FLigljrlI Faris (1)

List of Bagged Faris [£]
ant Plisdic Trew Lagai

STEP MAIN ASSEMBLY
B Ghock Assembshy

B Filliog the Shack wah Oil

Kouchle Armn Asgerrhly

Bl Instaliztion of Froat Shock Tower

B Irsallanon of Front Suspension Arm
Installasion of Front Bulkbead and Bumpoar
B heallation of Froul Slack

Assembly of Servo Saver |

Bl Installation of Serca Saver

Inssallatian of Tie Rade and Fiont Plate
[H Instaliation of Hear Gearbox |

[B Assombly of Raar Hus

B Inssllation of Rear Hulb and Suspension Am .

[ Instaliation of Swing Shales
B Installaion of Raar Shocks

Imstallation of Main Caar

B stallaban of Serve Mounts

M mstefaion of Fuel Tubing .

B instalation of Ergiee al Braiw

Hi Installation of Upper Plase and Targue Rod.

[l Insfetiation of Fuel |ank

H Assembly of Tire and Wheel

m Tredallition of Tiee

TABLE OF CONTENTS

13
13

16

6

17

A7

I

18

RADIO INSTALLATION

E Liiniurge

Checking and Adjusting the Hadio
Instailation of Steering Serve and

Installation of Hecelver and Swdicr

Ly |

Hi instadiation of Thretile Senvo ard

Linkage . T .
E 'netaltation of Recekar Raten,

PREPARING THE BODY
B Trimming the Body
Kl Painting .
Ell Anplying Decal=

Bl Mounting the Body
Chphlesral Wing

GLOW ENGINE

Gilow Engine Operation

Starting the Engine

Insraliatian of Alr Fiiter , .

Adpisting the Needle Vahae |

Trouble Shoating Culde . .
Cperaticnal Saden,

Mairverance Aller Running the Car . |
Precoasions . . . .. v ey as
Engine Care .

Fuarts List

Purchasi e | P..,: i Lt

20
£l

2l

]

22
o

3
23-24

24

27
. .28




RAMPAGE GP-10"

IMPORTANT! BEFORE YOU BEGIN

This i+ a saphisticated model with a large number of maving parts. Before you
bagin assernbly, take & laok through the box and fhese instructions cartully o
deride whether or ned you are ready for this challenge! i you do nat think that this

of madel ts for you, it may he returned 1o the dealer s long s il s NEW and
UNUSED. UNDER NO CIRCUMSTANCES CAN YOUR DEALER ALLEFT A
K1 | FOR RETURN IF ASSFMALY HAS ALREADY BECLUM! Hihis is nat what

bargained for, theen go ne turther and retur this kitta the dealer immediatel,.
BUT, 1 a Il maintenance doesn’s hother you, and the hrill of hl;ih- performence
drivinyg it for yous, then don’ hesitare another minute! IT 15 VERY IMPORTANT
TO read through this entire manual Ilmrmlu-:j:hb,-m famriliarize yourself with the
parts and rmetheds of consrucilon used BEFORE actually ssarting ta huild

HOW TO USE THIS MANUAL

This Kyasho instruction manual uses 4 unigque cross reference system 1o help you
bocate all of thie bagged parts. DO NOT open each bag and dump oul Ihe parls.
Carolully remave the header card Iram ihe bag and discard the staple. Slip the
hesder card inbo the bisg or taps |t 10 the outside o the bag so that the bag mumber
shows. Thiese bag numbers will be used throughoul the sssembly process and will
prove Invaluable when locating parts.

BAG: NUMBER

HEADER CARD

SLIP INSIDE OR

TAPETO
OUTSIDE

In aach step of assembly each part will b labeled with 1) The pan number, 2 Part
namie, and 3) Bag location

PART NAME
PART SERVO SAVER
NUMB # TUBE [RAM.4)
BAG
LOCATION

Iy the b margin of each page you will fnd a directony of simall parts thal will be
used in each step. For case of idenfification, these parts arir shawn actual size
enabling you o place & screw disectly on the pictune 1o ensure you have seleched
the appeopriabe skea

TYPE OF
SCREW
\ QUANTITY USED
IN THIS STEP

SIZE OF L M3x105/T SCREW (2

ECHEW 1| P:'I'Iﬂ‘“]

C1r page 27 wou will find a complese list of ports wsed i this kil including the par
number and total quancity supplied in e ki On pages & & 7 you will fing an
imeenenny of how eich part is hagoed In this kit and in which step it is used. When
ardering replacemnent ar opliceal parts, spe page 28 for a complete listing of pars
and stoch numhers,

HELPFUL TIPS & PRECAUTIONS

Some precauions need to he observed when bullding your “Rampage GP- 10"
avoid probiems.

1.} Use a muffin fin or eag carfan 1o seporale screws, nuts, washers, stc. This wil
friake It easher bo locale the correct pat,

2.} Place & mator iewel an the work surlace where you will be bullding the kit
1Ris wdll preverit pars from ralling ofl and will pratect the wark surfece 1 fhe same
flame

4] Try to avoid working ower ashag carpet. |n the event that a small pan or screw
wheaulel fall oo tree carpad, it will Be difftcwit fo find.

4 Avold getting preducts lke engine clegner ar eorew Inck on the plastic parts
Thiy can hove @ senous offect an yowr model,

5} Auold running the " Rempage GP- 10" In veny cold mmperatures. Both plasi
and metal parts become brinle af low emperaiutes. In addiiion, grease and ol
become very thick causing premanre wear and deficient pérformiance.

&.] Remove al| flashing lrom parts bedore assembly a5 shown in the exemzie
Laicwas

ey :
/ '\ Lise o dlusiens
f | : habby knfe _Toa much
h‘l i i‘j B not . i trim the - TR
\C — J nmave \ flssh ofl. G Yo
~ " (heflasking |\ WRONG enoragh

P T
e

7.] Trial i all parts lo ensure proper Bt belore ataching them permanenty

&) Do gl use excessive fonce when tightening self tapping hepe scraws inlo
alastic. Overtighiening will cause the threaded portion af the plassic to sxrip. s
FEC DT r'rllndﬁl s sdop sighbening when sorme resistance = fek abter the threaded

portian enters fhe plasic,

CDIRHiECT DISTORTED
THREADS

Cu -
STRIPPED




D) Ensue thal all praris are widl lubrbcaled where the Instruclions indicate the use
ol gréase,

10.) Avoid using power screwdrivers when assamblbing your Wi, They tend e
wherfighden sereas

11} Tahe vour titre and réad the directions tharoughly. it's nat how fast yau can
essamile the kit bur baw fast i1 goes once i s sssembled

METRIC NUTS AND BOLTS

All nus and bohts used trogham this <ivane metric size. Thercdors, some of the
reotafions may not be fomiliar 0o you. An M3 naris 3 3 millmeter (3mm) rul. An
M3 15 sorew it Imm diameler and 15mm bond. some oot pats rriay be
Abettiad i @ ' demm Wosher ™ [0 washer with o 3mm ingide diarier) or 8 “ Smm
Bushing®' (& hashing with & Jmm inside diamieter). Al various points throughout
thi reaneual H:EEF-"I‘: are lzpeled anc plourad In thelr aciudl size an the let hand
side o the page. For your reference, | millinner vgashs approximaiesy 039
nchies

M3 x 15 SCREW 4mm WASHER

[E_ - @_— i

A fow ol flersnt g of scriws re used ir the construction of your medel. Here
are some i:-uam_lplﬁ end Ry theih will ha indicatod in the rsiructions. Fos
examiple, Self Tapping will simpiy be 571 serew.

SELF TAPPING (S/T) SCREW

(e

Flnl.Ihruds

Set Screw Widke

Small

C  Thresd Haz & tapered end.

Cenain symbais ave used throughow the instruciions. Pay atiention io thelr
ko aflon.

=ty |

Points where Grease O shniid bie apolieg || g will reduse wiss
and frctior and provics o « noother operating jom,)

Placis where Lockite (£ap Lack, ete.) shoult b applied. | Thiswill
fraeend SCrEws B Nuls from ing uyduring operanion dug 4o
the vinration of the Todel } L ’

Whien you see this b, here ore skeps thar you should pay extra
sericu‘ar aften i 1o wher bullding this model.

RADIO OPERATIONAL CHECK

Thorougniy read and follow the insmicnions suppiied with your radic system. The
Il pwing isirucions are s genernl procedurs for testing the aperatian of e
radio sysiem,

An operational check of yaur complete radin system praoe o instalisdlon is &
st This chech will locate possible defectlve components BEFORE iy s
Installed in your model.

Uertly phig the swinch harness send servo connectars imo the proper receptaclos

of 1w recelvier. |he connecions are polarzed and vl it orhy one way, If they do

rurk paluy 1 sy, hure therr grourd and iy again, (DO NOT FORCE | Install il
baterles im0 the battery halders for bedh the t-arsmiter and recelver.

Linrawed the recelver antenina wire and turm on the ransmiter, than tumn on the
receiver gwhich, The servas may move a linde hit at this point bat this s notmal
Check 1o mube sure thot the ransminer Is o0 when switched on and ifit s,
condiaike. [ i & not, rocheck yooe fnskallation of batkeries You should be able o
mowe thie senvos’ arms using the ransmifter confrols. Notice how the wrvas

. Thiy should move he same amount as you move the conmols. Also, notice
the directior of rotetion of the serves, then switch the senvo reversing switches, ¥
w0 equipped See if the rotation of e servos chenge. They would operate in the
appodite direction as belore.

Deacide whether vour radin s in proper working order. I you decide thee i is
defecfive, check the warranhy procedures described in the radio Ingiruction
mianual Whan nirning of the sysem, abweys 1t the receiver off first, then e
fransmitier. This udll prevent the receiver from respanding 16 strmy dgnals which
can caise the semvos fo react errafically and move so the extrerne of their rotation
which can cause damage.

MOTICE: Use only radio requencies specificaly allmwed o operate “surface’”
mudeds such as R/C cars and boats. In the United States those Trequencies fall
within the 75 mHz™ or 27 ml 2" hands. Use ol sy olher frequencies is both
illegal and dangerous.

REQUIRED TOOLS NEEDLE NOSE PLIERS LEXAN SCISSORS F
These : —
ampoge G0 e These ARE NOT Included wit the @‘H— T @ PAINT BRUSH r
armpnge Wl 10,
1.5mm Allen Wrench = o’ - — 1
=_=J ! PHILLIPS SCREWDRIVER - J'/V_'
2mm Allen Wrench o r'-——n__'_:"-—p., — i
Imm & 4mm NUT DRIVER AWL
i
o Crene O—1 ) —
pound :E CYANOACRYLATE n“ir-_ J
UE {such as Jet, HOBBY KNIFE

CA, Hot Stulf or Krazy Glue.)

-4-




“WARRANTY INFORMATION
90 Day Limited Warranty

It is expressly understood that the standard replace-
ment warranty of the seller, a copy of which is annexed
1o and made part of this agreement, shall be in lieu of
anv and all other warranties, including the warranties
of merchantability and fitness for use. The sole respon-
sibility of the seller shall be in its replacement obliga-
tions contained in this standard warranty.

Kyosho's “Rampage GP-10"" is warranted fo the
original owner to be free of delects in parts or work-
manship for a period of 90 days from the date of
purchase. During this time Kyosha's authorized U.S.
repair facility, Hobby Services, will repair or replace at
their option any defective parts without charge.

Limit of our Liability: Our ligbility under this war-
ranty is limited to the repair or replacement of defect or
defective parts by Hobby Services and does not
include shipping expense,

Exclusion and/or Voidance of Warranty: This
warranty does not apply to damage or defects resulting
from misuse, abnormal service, damage in shipment,
or damage resulting from a crash. The warranty is
voided if the model is modified, altered, or repaired by
anyone other than Hobby Services. This warranty
gives you specific legal rights, and you may also have
other rights that vary from state 1o state within the U.S.

PROOF OF DATE OF PURCHASE

It is the responsibility of the purchaser to show proof of
the date of purchase if a model's warranty is to be
honored. Your original purchase invoice or receipt will
suffice for this. Your Kyosho “Rampage GP-10"
should be returned directly to Hobby Services for
warranty work. The address is:

Haobby Services

1610 Interstare Drive

Champaign, IL 61821

Attn: Warranty Dept.

Phone: 217-398-0007

SHIPPING INFORMATION

Please follow steps 1 through 4 in “'Repair Service™
when returning a model 1o Hobby Services. (See
Below).

We are sarry, but we cannot be responsible {or crash
damage and/ or loss of kits, engines, accessories, elc.

REPAIR SERVICE

Should your model be past the 90 day warranty
periad, or should your kit be voided or excluded from
warranfy coverage, repairs are available for a nominal
cost through Kyoshe's autharized LS. repair facility,
Hobby Services. Since we want you to be happy with
your purchase for a long time, Hobby Services employs
a full time in-house service stafl. They have the pro-
fessional knowledge and the sophisticated equipment
and parts available to service your model for years to
come. When returning vour model, whether for war-
ranty or repair service, please be sure to follow the
instructions listed below. This will help the technician
roubleshoot the system, repair it, and return it fo you
as quickly as possible.

1) Under all circumstances, return the ENTIRE system.

2) Disconnect the receiver battery switch harness, and
make sure the transmitter is turned off.

3) Send written instructions which include: proof of
purchase date (vour store receipl or purchase invoice),
a list of all items returned, a THOROUGH explanation
of the problem and the service needed, and vour
phone number where you can be reached during the
day.

4) Also include your full return address.

Repair charges and postage may be prepaid or billed
C.0.D. Additional postage charges will be applied for
non-warranty refurns. All repairs shipped outside the
United States must be prepaid in U.S. funds only.



LIST OF BAGGED PARTS (1)

Before assembly open each bag one at a time and compare the parts in each bag fo the parts listed below. Check the hag
for the part and the correct quantity. If you are not familiar with the names of some parts, urn to the step where that part is
used, and refer o the labeled diagrams. Return all the parts 1o the correct bag after checking the list. Some of the parts in
the list are already assembled. For example, Blister Pack (B) includes the Gear Box which Is already assembled al the

factory, bul each parl is listed separately.
NOTE: The parts with a % by them are contained on a molded parts tree.

BAG NC. | KEY NO, DESCRIPTION QTY. | STEP USED IN BAG NO. | WEY NO, DESCRIPTION QTY. | STEP USED IN
3 1 | From Sisgpeesion Arm I 82 | 5.8Bmm Ball [Silver] 4 | @8
L 2 | Rpar Suspension Arrn Z | B 43 | Servo Sever Collar 2 | B
L 3 |FrontShoes Tower I |8 &4 | Imm Linkage Guide 1| @
T 4 |Hear Shock Tower | m &5 | Main Gear Shaft 1 | @
Z 5 | Swing Shaf 2 | B 128 | 4mirn x Bmm Rushing 4 B
& | Jaint 2 1l RAM-4 25 | Smm o 100w Bashing & WED
P 7 | Bel | | W 22 | Zmmx 1lmm Pin 2 | m
O B | Main'Cear 1 m aqg | Ligoer Plaie 1 H
K 9 | Drive Washor | 2 FEl 43 | Chansis Cover 1 (1] ]
A 16| Timing Pulley (B | | W ] 50 | Screw Locking Compound [
11 Rear Whesl Shaft 2 B 81 | Slicon Grease 1
12 Fl.!tl Tark Assembly T m AAM-5 E2 | Fronl Whies! a2 (221
13 | Rear Bulkhoad (L} i 53 | Roar Whee! 2 | B
14 | Rear Bulkheact(R) | 46 Servo Mouns 2 i
B 15 | Rear Howsing 1 w47 | Body Pog 1 1)}
3 16 | Difererial Case [A) | 54 | Front Bulkhead L @
5 17 | Ditigrential Case (B | 55 |Brake |l ovwr 1 | @A
£ [ 18 PG E 56| Main Gear Shalt | hokler |l m
R 19 | Bevel Gear (B) 2 | | eARBOX % 57 | Kriuckle Am (R e
B 20 | Bivel Gewr Shafy 1 * 58 _ Knuck'e Arm (L) [ l B S—
A 21 | Final Pirion Gear 1 m W58 | Front Hub 2 B9
E 22 | Zmmox | 1rim Pin 1 ) * 6O Uppﬂﬁ-.‘x_t 4 ' B @
23 | liming Pulley [A) 1 * B | Serve Saver 1 B
= 24 | 10mm » 14mm Bushing 2 i %'m-nfmw::i i | m
| 131 Smmx10mm Bearing 2 | %62 | Servo Saver (C) @
120 ERing(E«) [ * 64| Servo Saver (0 R
125 | Buaring Coliar | - % 65 | Shock Collar 4 | H B
* 36 | Shock Cap 2 B | # B8 | Antenna Posl | | W
* 27 |Spring Holder 2 H | % 57 | Steering Servo Moum a2 | m
% 38 |Spring Spacer £ * 122 | Serw Saver Tube 2 | B3
% 29 | Shock Pision Z || 58 Bumper || @
30 | Shock Hini 2 H =] --E-.EI'I:II"I Ball End i i
RAM-1 31 | Shock Diaphragm 2 | H 70 | Reer Hub [R)| 1 H
FRONT 32 | Shack End 2 | | 130 | Hear Hub (L) mE
g%ﬂ 118 | E Ring [E-2.5] 2 | m 71 | King Pin 2@
: In Shock Bushing 2 | 72 | Fron Suspension Skalt (A) 2 B
33 | Front Shock Case (Shor! |2 | m = 73 | Front Sussension Sheh (B) 2 |
34_| Front Shack Shaf (Shor|] 2 | m 74 |des Suspension Shaft [0 Blackl) 2 W @ |
% [ Fron Shock Spring 2 | B 75 | Rear Suspension Sneh () 2 E
&  Shock Ol 1 | B RAM-T 78 | M3 Pivor Ball {Sthver) i | EEER
* 26 Shack Cap 2 B 77 | M2.6 Pvot Ball [Black) 2 | @
% 27 Sering Holder 2 B 78 | Certer Hod [
* 28 Spring Spacer 2 B 79 |TieRad 2 |l
% 20  Shack Miston 7 H B0 | Torque Aod (A) 1 | m
HANLD 30 | Shock Ring z H 31 Torque Rod (B) 1 | m =l
gl 31 | Shach Diaphragm Z | H 82 Steering Rod 1 m
SHULK 32 | Shock knd 2| | 83 | Brake Hod 1 | W
PARTS 118 | E-Hing (E-2 5] 4 || 84 | Throttle Camvrol Rod 7 | m
Shock Bushing 2 RAM-8 85 | Stopper 2 | W |
37 | Rear Shock Case [Long) 2 2] BE | Al Filier )
38 Hoar Shock Shatt (Lung) 2 |1 E7 |Elermert Holder I
33 | Rear Shock Speng 2 (] B8 | Blernent Cover 1 =
RAM-4 40 | Front Wheel Shak 2 18 B8 | Adaptor Tube 1 |20
41 | Front Plae ) || a0 | Sirap {Small) 2 | HM




LIST OF BAGGED PARTS (2) ] LAYOUT OF PLASTIC PARTS TREE

BAG NO. I'r‘.E'ﬂ:ﬂ e Iﬁ::] TION q-lll-"' I;“P“"'ﬂ The plistlc parts tires ore showr below o he'p idenidy the bocarian of perts on the rees.
92 | Stran (Large) 1 | @
83 | Fxhaust Tube | m
94 | Plug Wrench 1 | Page 24
RAM-8 % | Anteana Tube 1 |6
86 | Foel Tube 1 1 5] -
97 | Banesy Holder Assembly 1 Page23
98 | Double Sided Tape 1 B
9 | Oneway Assembly 1
100 | Sterter Assembly 1
101 | Mutfler Assarmbiy Kl
102 | Sraster Hoider 1
103 |Englne 1
10 | Engine Mount 2
W05 | Cluick Ball I
| 106 | Clutch Shoe o
b 107 | Clutch Sprirc 1| | ASSEMBLLD
0 108 | Pliat Shatt ! 191
3 109 | Fhywheed * bl
118 | Fipwheel Spacer ]
L 111 | Clurch Bearing Case |
112 | Clutch Raller B 6
f 113 | E-Ring (E-3) 1
T 121 | E-Ring (E-7) 1
126 | Exhoust Vale Rod L]
113 | Body (GP-10] 1 | @
_TH | Frgyant The i i
115 | Rewr The 2 | @
116 | Chassis | i}
117 | Decal 1 | |
127 'Fuel Bulk 1 |Pawge 23
Instractbon Manual 1
118 | E-Ring(E-2.5) 4 EE
18 | ERing [E-3) 2 |8
120 | E-Ring (E-4) 3 |
22 Bady Pin 4 B
121 | Allen Wrench {1, 5mm) ' EH
124 | Alien Wrench (2mm) 1 11]
MaxB Screw 6 |
| M348 Screw T
M0 Serew 2
M3x 18 Screw G
M3x35 Screw 2
RAM-3 M3x50 Screw 1
M2 i 12 Screw 4 (RAM-)
M3x16 57T Soew z 18ET Shaded pars are ror usec.
M2 66 5/ T Screw ] ) ———
M2.6x12 5/T Serow 4 /':"':"J L l L U | : :— b
M3x8 ST Screw g —— | fig! $i ) e il ‘
M3<1057T Screw 17 — !
M3x12 5/T Sorew 2 q @ Q @ ? .
MZ.6 Nut 2 ) r ]
| M3Na 20 L+
| M3 Nyhon Nug & i ‘ rJ
Md Pyion Nur | 4 ! ,.
——— of| el j=ll e ¥ :
M3x3 Set Screw 3 2 I“‘r 2
T m— @gégo o e@oe
M5 Washar 2 0 @ e ﬂ @
®00 6 a n
| 1 B8 I
WU L %) e .'..
; —




| ® ASSEMBLY OF CHASSIS ]

SHOCK ASSEMBLY The Front Shock Parts are in Bag (RAM-1).
The Rear Shock Paris are in Bag (RAM-2).

Step 2
i s Slep | ASSEMBLE TWO FRONT AND TWO REAR SHOCKS. (y}——u SHOCK
shocks. Page 28 has o char show- END
g theiruse, w E-RING (E2.5) b

Wean o piece of pipe

o e il e ahadh
= bl b el he pliers

i serarching the shak

1 SHOCK PISTON T ®FRONT SHOCK

b % SHAFT [ e
? \ {=hor) geriihy sn2n Pﬁfﬂ: ™
[

FRONT SHOCK -—@—c@:m

12 FRONT SHOCH

CASE (Shor)
E-RING
Nt & (E25) e REARSHOCK \

o =" Irstall the 4 tror shack
T — ' u REARSHOCK SHAFT (ko) e e
will b uged in Step 190 the ? frons shock caa i)
brakia svetallatiiyg ariil i WH ripar o o

sttt {larsc) into the 37
REAR SHOCK reer ihock case (long),
FILLING THE SHOCK WITH OIL
Step | Step 2 Step 3
P sih thee pisron &l Haepirg the piston e B & :
‘e ey down and al the hsﬂnm? wrillhy qu :r;:m-.::m: o
aavil (i el | s Qi B s aemy W <ok ceo shetd move
IHJ.NET&HT; Asspmbile all four shock cans ﬁfﬁﬁ: :;T: ;::"J:;‘:“‘:‘g srroothly within
setare Hubliomg ol ndo the shipeks dhoiri: THis il sl iz il P himsding
e i bubdhled, 3TN,
F:Hl-i-x-uu-'l-l'dlnﬂ E !
5] 5
# SHOCK OIL %
o — (RAM-T§ - d
I_,.-f"'ﬂ = - : \>Tll_,_.""ﬂ‘"| i R ﬁi'ﬂ H
~~ ASSEMBLY OF R Er:!u:nﬂ * F:haﬂ rhel
SHOCK CAP ==y xe
1 SHOCK
DIAPHRAGM
Pt ol bnfo the shock
{ alile st atimebo I::'
i SHOUK CAP recuce 2 bubbles
-l',-;:.l:ll
W SHOCK
RING
Step 4 el b docisrieg s shown
ah REAR SHOCK
| 4 5.8mm RALL (2) ] Install Pve g 5.8rmm ball in the front
shock ends onb

(RAM-4)

: @ O | 1 SPRING SPACER

2 5.8mm BALL

! ] (5 e
- o [HAM-4)

W oo

77 The spiring spacer s irsralion o

19 PRar NOTE: Fim Wesprl fom, - OCK
the rwar shocks anh, i wjafinie] mm&ﬁﬁﬁ:aﬂg = 2 !I;Eﬁm_'rﬂsu

Wi
i,

% REAR SHOCK SPRING




8 KNUCKLE ARM ﬂESEM BLY 7t KING PIN (RAM-T)

o - ~ — ©
Assemble in sequence thru ! o i Lt hrmae ke A
: Q hu @ . B}E Lt e SIDE
= | fa
41 FRONT sﬁﬂm"ﬁ'r;m : . Right knuscklé anm « FRONT HUBRAM &) [ ? 5 ,Gﬁjjﬁ
o _m R W
| p { Pk V)7, FRONT WHEEL
KING PIN {2} HGHT g . . . - ; {{-:- : Y h"I-AFT
(RAM 7] SIDET P lRn 7 E-RING (E-3) E— 0 U
[[ 10 B (RAM.3| “ KNUCKLE ARM (L)
P T (RAM-6)
i E-RING (F-3)(2) : I - ™
(RAMI) | .' =3 -0 ! g H(ﬁ{" - |-
ﬁ] &7 [ k
M3 Flﬁ.ﬂg"i' BALL - EEHCHLEME 6 PI:"I‘JT BALL: | el e d
I i = oy i -
e RAMTL -:éEm 0 FRONT WHEEL (RAM-8) ™ p it ot 7y Ll
s mM2.6 Pl
@) (mm~ | sHarT " M26 PIVOT
~M2.6 PIVOT BALL (2) {RAM-4) Leave 2 space of 1 mm be- mﬁM-?": :
T RAN ) e Tarieri Bl padnt balls and tha vl the o balls s -
© O = *
| frisrall fhe paviot ball

i the outside hobe.

INSTALLATION OF FRONT SHOCK TOWER

, ASSEMBLE TWO
Step 1 pvot BALLS M3x18 SCREW

7 M3 PIVOT BA
(Silver) (RAM-T)

M3 NUT

A -"'-:.., Asegembde the ol wdde the same as the
ol rirglil

Theadshe & FRONT SHOCK
b an i TOWER

il Twghe

(Beister Pack (4])
&
Step 3 @
M3x10 57T SCREW (2) f M3x10 5/T SCREW
[ TihE B | - —
) (e R\ -
3x18 SCREW (2)(RAM-3| AGA (& e ==—0)
v 2 | =
M3 NUT {6 The el with the shorter datance o P = { =
(RAM-3) e hale goes ko e oukskb B i FO ‘l
: S K" Snaptheu . T ;
M3 PIVOT BALL (2) (O -r"" rod orvo e pival Y 1
[Sikizt] 8 | *, sall. (& :
Cmm-n 1 EﬁlJF ¥ UPPER ROD (RaM.6) @\’ = :

FRONT BULKHEAD
{RAM-£)

INSTALLATION OF FRONT SUSPENSION ARM

T E-RING (E-2.5) (2]
[RAM-3) RIGHT
4 FRONT SUSP. SHAFT SIDE

(R T] (B} (2)
#

| P
FRONT SLSP. g
”ﬂl' %-nh@ﬂ’ ? f &

# E-RING [E.M}F‘ﬁ
iRAM-3)

~—— I3 SHAFT (B)
(RAM-T7)

Irmsiall ilus sasspmermion mrmm s il dae

h : shock mounfing hales face rhe frond,
' FRONT SUSPENSION :
ARM [Riister Pack (Al)
= FRONT SUSPENSION SHAFT (A)

KNUCKLE ARM |

ASSEMBLED INSTEP 3. (RAN:E)




Mdxd TRUSS SCREW (4)

=N

“WCHASSIS

# BUMPER (RAM-£)

M3x16 5/ T SCREW (2)
(Jrommmmm
M3 NYLON MLIT (2)

@0

1) SHOCK COLLAR (2)

d© O

B ASSEMBLY OF SERVO SAVER
Step 2
Imm LINKAGE GUIDE | Ute a pomten] bbby knile i erlarge
this hove do 3mm fo allow the 3mm
i (o] :&wﬂh‘u rodate (el withaue
(MANYLON NUT (1)

—

RAM-3] d—
| [E / ;: o
saver {B) onto (L], you
M3 PIVOT BaLL all ey

scrtw civer b allow it
bo shia over the end of \
£ SERVO SAVER (H)
{HAM-&)

mnm[ﬂ].

«1 SERVO SAVER
|RAM-&)

S'SERVO SAVER (D)

-10-

4t Imm LINKAGE
GUIDE (HAM-1)

:SERVO SAVER (A)
(HAM-6)
M3 NYLON NUT

Dhs nal aver laghten
imiar gy

|inkage el D
abi:mrg::;ﬂml'r!.'.

[RAM.-8)
1+ M3 PIVOT BALL( 7 CENTER ROD
{HAM-7) [Silver] IRAM.7]




@ INSTALLATION OF SERVO SAVER

SERVO SAVER
(Asserrbled In Step 8)

J == & SERVO SAVER COLLAR

- (RAM.-6)
it SERVO SAVER TUBE () =
© IRAM-4) < N L
: 2% % s it SERVO SAVER TUBE )
4 SERVO SAVER COLLAR (2) il o E‘s > SERC

TRAM.&) - N N
~—=M3INUT
[M3x35 SCREW (2) (RaM-3)
| MINUT (2 | N =l
MaNU . » ~
4 FI:I ol ) \ ' - "--' &= ‘H“Hﬁ""

|nestall the heo M 335 scrmes through the e
hales in thie fronf of fhe chassis.

[m INSTALLATION OF TIE RODS AND FRONT PLATE

M3x8 S/T SCREW (1) M4ax8 TRLUSS SCREW

‘MdxB THLSS SCREW (2)
| {RAK 3} ‘

M3 NUT (1)
{RAM- 3

Step 1

DPsperibio e
tie rocds.

Lt
— Tempotarily install 8 M3 nut on i
= sorea The trngue rod will be installed in

oerew the ball ends on the e rod 5o
that it is 36, Smm long #s shown

] [FT

{RAM-G)

* TIE ROD

BODY PIN
# [RAM-3)

i BODY POST

1 FRONT PLATE
[RAM.4

M3x8 5/T SCREW

-11-



INSTALLATION OF REAR GEAR BOX Step2 _

- | M3 NUT SREAR SHOCK TOW
M3x8 SCREW (2] Step 1 gl
(HAM. 3]
[m Assemble hee vt halks, Assernile this side the
M3x18 SCREW (2}, 4] IR
MM = a #
ﬁaﬁ” SCREW (4) M3 PIVOT BALL M"'\I"LI-|,r~p|,d ther fauil fom
i Al {m [RAM 7} {Silver) ihie plens buall wedil
M3INUT fight ; s
MIx10 /T SCREW (4 (ﬁ P
B u: e
IARILMLY 2
f}é Irgtadl i upper insice bole
Mdx SET SCREW (2) \
®AM3 [
M3NUT (8
(RAM3] oo
M3x8 SCREW : ,
M5 WASHER (2 1 s3a Fae fanger
RAM.3) O N | v
i M3 PIVOT BALL (2) INUT
& . Step 3
255 H0mm BUSHING (1)
r ,,,...J R
II ¥ e M3xB S/T SCREW Temporaskh,
L 1 % f \ 'gh!?hﬂ&
.Ifi'.p |. it
N A Y erquered
;B o : T‘fi ; P § bl Trvy
M3xB S/T SCREW ‘ —ey Wi SCHASSIS %
éﬂ éb}
a—""-'-‘--'- It*
GEARBOX ASSEMBLY ® JOINT ‘<>;: =
{Blister Pack B) {Blistar Pack A) =
/ : < “

M5 WASHER 5 B =
& JOINT \ J ' M4ax4 SET SCREW @
(Blister Pack A o)
h - M5 WASHER %— M3x8 SCREW
r
.--""",'r .. 3 .
Maxa SETSCREW ) e o G
" ~# CHASSIS COVER
4 # 5mmx 10mm (RAM-4)
; & ALLEN WRENCH BUSHING M3x10 57T SCREW
(Zmm)  (RAM3)  (RAM.)
ASSEMBLY OF REAR HUB INSTALLING A BUSHING
: { 1) Pross the suning in completely, Do

# Smmx10mm BUSHING 1/ REAR WHEEL SHAFT | ot et it e fo o side.
(RAM-4) Pack A :

H bashing is fight inshal! the rear

wheei shalt and 1ap on It lighth, Witk
WM3PIVOT BALL a st et like & screw driver
(RAM-7) [Slhver] hanie.
Y % ,z W T
# Smmx10mm BUSHING | -~ WREAR HUB
RAM Sr=, i4) s {HAM-6]
' D ' Lepve a (2
A lmm ) Afrer installing the bushing nsert the rees whd shafl, The whee
o i P shaft should redase smaothly, 1111 does not repeal siep ane.
Urarbaeiner LEF]
M3 PIVOT BALL (2) ' s nh:ulr :
. ) ?:.u;n: (3 Apply grease 1o the whee! shah before final assembly
hub. ;

12-




INSTALLATION OF REAR HUB AND SUSPENSION ARM

REAR SUSPENSION SHAFT (A} (2)
LEFT SIDE
M [RAM-T) (Biack]
17
T CHAFT (B)(2) (M 7 /,
| ——— | 2 REARSUSPENSION ARM “N»*
E-RING (2) ané-3 b :
D) @ i #REAR ﬁ?éﬂﬂqsmm SHAFT

Install the soght side

ihe sarmi @5 T ipdr,

.-0"'"1 b

e s e e REAR OF CAR
e el & ihe con e,
il . ) E‘H'NG L=

& IRAM.3) #
4 REAR SUSPENSION SHAFT (B)
(% 'Ir"lh-e hub i5 installed wak the pivor ball 1o fhe rear of (RAM-T}
e Car

INSTALLATION OF SWING SHAFTS

IMPORTANT: Irstall the swing shatts bedore installing the upper rocs

M3x10 SCREW (2)

(RAM 3:-Gm Step 2

a3 Fmum BALL (2

A1
{5 vl O

Slep | Acsermble hoos pleces
# UPPER ROD (RAM-6|

5. 8mm BALLLD

{ Snap the ball Inbo e end of the
U upper rod closest 1o the smisll hole

@( "5 SWING SHAFT
(Blister Pack A)

INSTALLATION OF REAR SHOCKS

Imsiall barhy shocks,

M3 NYLON NUT (2) |

(RAM-3) @

i SHOCK COLLAR (2)
IFLAM- &)
© ]
| :ﬂ |

M3 NYLONNUT

REAR SHOCK
{Long)




RAMPAGE 1D -

ED VIEW "7
|

— H.C-Iﬂ—% ]

| WFD-26 &)

e 15
- 1;r mnn.ﬁ@““

@

|
't#HM-n',!@ i
b B UM 14
&

EWUM-21

frf!:um-ui oA

Suil ) —18 OT-031




A==

AUFD-06
—18FD-18

i
1
L
|
|
I
I
]
i
1
i
|

fe==ssssssssssmasms




INSTALLATION OF MAIN GEAR

mix 10 5/T SCREW {2)
Emﬂ;ﬂmm PIN(2) SIEP I S'.ﬂll 2 a mj]ll mim
i 1“-""'“-“! Thie siche without the sl should Al e gt e +lohs ond
fare the main rF.uri.'l.HFI gl chiar shid ot 0
4 Smmx 0mm BUSHING [1)RAM.4) BT RN AL
U | L
- H'\. .:::‘:: i
i E-RING (E-4) (2) % P
(HAM-3) "y MAIN GEAR 3
@ " " (Blister Pack A) ¢ (52
; -5 MAIN GEAR SHAFT HOLDER ——2—— % 2mmx11mm PIN
‘5}‘9 ; o [RAM-4] [RAM-4)

25 Smmx 10mm BUSHING

' d it the iy

aroare futheet rom the 1 TIMING PULLEY (B)

fip. {Blister Pack /)

4' "
qep% “d8 MAIN GEAR SHAFT
[RAM.A)
®IE-RING (E-4)
(RAM. 3

Eplhﬂgnlw F-Ring eowesr thae slots am the main gear
sk

Adrer the mmﬁm‘ shall holder is in- /
stablad o the sis, chack that the TBELT
rruainn oy S freehy. B does nee EL
loosen Hhe hao screws thot artach the {Blister Pack A)
kolder and refighten while ho'ding the

mdln gear halder.

|
M3x10 5/T 5CR ——-— AE»
e

INSTALLATION OF SERVO MOUNTS

SERVO MOUNT

N\ A s
'.,"\. Y

0

Thiis hicke i this smilenna

»al i fog the sntenna lube,
i shauld be ingtalled so the
hele 15 chear of the chass:s

MZ,6x6 S/ T SCREW (1) |
RAM-3) [

M3x 10 5/T SCREW (5)
{RAM-3

|

ir, Indtall seering senid mounes

(RAM-B) 22 with the hollow side facing
M2.6x6 5/T SCREW iird,
T ighten this serew sher the servo i Installed - &* STEERING SERVO MOUNT
iHAM.-£)
S
Vol
M3x10 5/T SCREW “— @ Tighten fi screw e the:

shegring senvo s instaled,

-16-




m] INSTALLATION OF FUEL TUBING

Tighten e strap and cul off the excess, st EXHAUST

g FUEL TUBE [RAM 8) (Actual Size) 120mm (2) Required TUBE [ram.&}

I T #STRAP (SMALL)#2)
90mm (1) Required RAM.A)

[

Curt e luw! hubing fo the lengths shoam above

ir FUEL TANK ASSEMBLY (B)
iBlester Pack)

MUFFLER ADJUSTMENT

- I.-_ !
Thie esbuusd autlel should be olrected e
45" upward.

Logsen this screw to adyust the exhause outlad —_

%)
Ww&ﬂlar’ww . ,-_*
4 of the fuel lubing to harp L K

i instalkation,

EE‘_?EIEI% \ PMake the cut pa.a-lll.ll_ (TS
LY = bottom of the lune. Trim the
/ wxhaust tabe 42mem long as
whown shove
120mm

m INSTALLATION OF ENGINE AND BRAKE

I‘i

IMPORTANT: T f,ﬂ-'l rnurrr-rﬁmm:lﬂyfm the car for per ahe progarhy. Toe
prgirs should be s b foraerd s ; Toowt B mgﬂrnﬂ FAcE 4
q_-lrmﬂruMnukmbdmm tmg:mmdum & gears logether,
sghien tur [A) M3xR v that hold 1he engne. Fotese the main gear, 11 should
rris"ls.m "h& wellhy Ui Clutch el 1130 dhoess et repaat the aboue steps Afrer fhe

M3x8 SCREW (4

(RAM 3 T M3 NYLON NUT —
g7+ el # BRAKE LEVER

' AUV R VAN U A LTIV i)

o

M3 NYLON NUT (1 L
IHﬁM:; i PLASTIC SPACER =

| ﬁ] {Hed) [From Step 1)
PLASTIC SPACER (2) M3NUT
{From Step 1)

proper gedr mesh (8 11, remece one of

the M 3B seeews halding the enging 1o

thir chessls, Put s smzll amount of screw

cmvil o i s of b s pod

|'I'!l'-|!lll:l|l.lr|1|#l'i' hll-:ﬂ'uﬁnuﬂn.unl S

F[iplﬂ ik |

m ihie= b .-rnTl-.
/ B M;Lh-lrah: with e t.ha;'lwl Ihiizg
1 &N .
"‘-ﬂ'm E.i |r1|;| nrn:lﬂ Iﬂgan“

Rec) |:| @ #CLUTCH BELL —

Tightan the M3 Mylon Mut enough o eliminete the up and down
e — movement of the brake hever and ye lomsse enomnh) o rokafe.

The lusel fank & mounied in
stap 21

Mx8 SCREWS
MAIN GEAR CLUTCH BELL M3x50 SCREW
QD INSTALLATION OF UPPER PLATE AND TORQUE ROD P =T TR {:{
: # TORQUEROD (B) | (177 =
MIx8 SCREW (1) | (RAM-7) -
(RAM-3i 0
_ M3x8 SCREW .\
m%Tm """""""" 2 Do rust tigghitess ol this time, N A
5 ]
®)
# UPPER PLATE Ty
(RAM-4)
M3 NUT
D not tighten at this
.

R S MAR i i'r:i.l:“..;.-d i shep i1 lreckel -1 Tm
Fowl |BY and re insmall ihe M3sE serew ped i :




INSTALLATION OF FUEL TANK -

Ploute tre b luel
fihes between 1he

| ﬁ — = ;[::Hﬂﬂﬁum-
| =

I
@ f’gf STARTER GRIP

M3x8 5/ T SCREW (2) .
(RAM 3) -

PV hi = Check that aft fuzl rublieg i
— H:‘h‘.ﬂi S/TSC ?Illtmr:rcraﬂ ol 1k proper
REAR WHEEL
ASSEMBLY OF TIRE AND WHEEL BREAR WHEEL

thie fire., wet the in- =
side of the tire with 3

b5ty GOBPY Waler.

Step2 | Stepd [IhJu i
FRONT WHEEL : e

Step |

i arphully cut the Fuw commection E
polnis on the front wheel to i
separate ineer whegl.

INNER WHEEL

4 FRONT WHEEL
{RANM-5)

LEL ELLLL LA Rt

SESSSEESFFFTA SRR ENREN

¢ | FRONT TIRE ({
Iiniralhhehmvmhﬂi "l -

Hemaove any lleduncg on the edge of the © (nside the fron tire. -
e | ﬁ The sice with tha beiering s s
ok, & At fhae trieancd whosl s assermblod.
gupn.(q.mmnhhm & seam
fhie fire and whsl.

s

INSTALLATION OF THE TIRE
REAR

dmmxBmm BUSHING ' FRONT

TR A ["
@ H dmmxEmm

ON NUT (4) ie BUEﬁm &)
FI.:HN;;:'- .I ‘(‘ f m
\\@ U - , ! _f.."'

Thaghsiwrrs vl M Piglon Mo
enough te-eliminate slce 1o side
mdma et vt aliow the g 1o
spim [reek.

* LARGE

SM "X The |
W»k:‘*f il sy g

-18-



RADIO INSTALLATION
HOW TO CHECK AND ADJUST THE RADIO

TEST THE RADIO IN SEQUENCE 1 THRU 5:

RECEIVER
Extend the
TTERY
TESTING THE RADIO ek A

I Follow sequerce 1 fhru 5 of the ght 10 furn the radio on, TX ANTENN

2. Meve the sieering whael and throtila igger. Wasch ihe o
s anind, Ihim, should niows i pebportion 1o the moge-
el ol Thoe whvead ard figeger Sl Irire leviers

3. W the radio has revirsing switchics, Ihis reverses the drecfion E} s newtral =~
&l rtafioe &t the 4pnsad, ribvesid them and rechechk the servas
faor ope-ation

4, Set the ifm v o the neviral posdfion, Netral positian s
whirn *he trim bevers an cenfened

5 Tum the radia system off.

(5 Turn e receiver suitch on (1) Extend the receiver.

STEERING | /| i
conTRoL /(.
WHEEL =
L (@ T SR )
CALITION: Always switch the rransmiter on Rest, rhis the . EEH'H}U ARM

rpcelve. When turning the radio ofl swieck the recaiees oF el
then the fransmimes, Il the tramsmitmer i turesd off Tird, an outside
shanal may cause the car i rrivie dway

IMPORTANT: Carefulh, read the instisction, mussuel (hal comes with your radio systern
belore operafing the madio,

INSTALLATION OF STEERING SERVO AND LINKAGE
& STEERING ROD

ke LR S af thee
o e Step2 M9 SERVO ARM |
shape. PO s

Erilarcje isie ok io e

some IR hmess ag the
sheering rod, - e

M3x3 SET SCREW (1)
iRAM 3) H
Eﬂﬂj?fT SCREW () -
i G — : / f | & Side View ¥
‘I: | —mee —— i Whenlightening the M3x3 Sef
F F ——— 4
( i e T Serww aligm e set screw and
AR M3x10 S/T SCREW St 0
INSTALLATION OF RECEIVER AND SWITCH Step 2
¢ W Da s e the
| il W "5l T i . I
S1eP 1 L Clonesurtece on the chatse vecemver ame sikh i acond. #IANTENNA TUBE phipemiorh
bifose anaching thr double-sicdes! Tape (HAM-H}
Route the rwe wwisch
‘eads through o leg
 Guide the antenne wire through the legs of the sevwo moures, | )
/o thie nwn servn mou s Fasrer: the strap "'I. e o
¥ around ihe sutich | =
RECEIVER e ‘ a":f’q}r i
#«DOUBLE-SIDED o
TAPE
a5 = il ISTRAP
e {MEDIUM)—
E._-H f % :‘ﬁ (RAM-8]
—y '
Leave 2 1mm clearance be- , | — ¥ DOUBLE-SIDEDNY, =" Foed the anenina through the an:
P e =i i ] spmuen st .'"‘1 i _-__;_______d_—_':__—':—-—"_ TH_F’E s lenrid pogt ang Hp"ll'll"ﬂ-‘tﬂh ihi are
- = :____—__.-:..:i—ﬂ Alkigr fhis recoiver with e edge of the tennin lubie.
e =

-19-



INSTALLATION OF THROTTLE SERVO AND LINKAGE | NEUTRAL
_ Aamave the shade: area of the P | : !
M3x 10 5/T SCREW {2 arm te obiein the proper shape. f{
!TFMI'A-'I-E °\ 1mm
slup I ........ T -ﬂ
‘H‘-’ § i I -
| m Conmee i conieal rod for1he te, | Smm
M3x3 SET SCREW (2) throke 1a the hale Mmen from s
(IRAM-3) g the cener. T :
Conriecd N biabe cantal
¥ STOPPER (2) (HAM-B) s 2 rod 1 the hole Brm from ;
tep thet canfer. !
@ le . |
H e, nol Imilch the The barrel of tha
i brake lever, i bi i RO
ACCELERATE [} ; Sieithy oper.
E_ | | > BRAKE
57 = =
il | S— k| NEUTRAL OR LOW SPEED
e thescrowthals ACCELERATE | @I IDLE STOP SCREW
i STOPPER ronds e R THROTTLE CONTROL ROD ! _ ﬁ
(RAM-B] RAM S | : o
M3x3 SET SCREW—&F
SERVO ARM ;
M3x10 S/ T SCREW ! =] |
% The woaper dows ral loudh ibe @ =
Step 3 i The sooper Tjnﬁ :.aq
levehaacl bty | When e ate i secini, =l Sp e d
:Lm . e the car should rol Frasly, rnm

; M3x12 5/T SCREW BRA
T ~Ritsuabe the seven whirs tucagh e
‘%lﬁgi of e serve mioued H

The shadmd ares nny 1
itz fes o drlmmed b
al e the sen:o wires 1o
pass inncagh, Com-
Mt piletely Hohten abr in-

05 T stalling the thromle servo.

=" HINT, To s bk
= | - o e
le'uhg;rnn Ln"rﬁu the upoer plate. The nut on the senvo saver may m‘;ﬂﬁ;?ﬂﬂﬂﬂ ';" "':;:E e HE“
INETM.MTH}N OF RECEIVER BATTERY. - N
I|’.-:'; = L
.a-"‘"’ ”F:":a--"_;a—-""‘r _1
,,-r I!"L-L,Jll F i Jl 1 there arg pecessive wervn wirgs bundie them
{w' L o under the se3
X e
il e A
{;}‘Eﬁﬁﬁﬁ W k.“: ;?:".4 - |>‘J =
AGE S N

[ED Fasten the shrap securely and ool
A T-\L ofl the excess sirag, 2

;1 STRAP [Large)
(RAM 8)

.20.




LPREF&RING THE BODY
TRIMMING THE BODY

REAR OF BODY

i BODY

Winer matalliog e ogafional wieny remoue this
shscing aod ol hae sy

IKYOSHD

T lvaae sgwocial | e aciwaems malie rimmmifrie
baocligsiie brewe and the sartder comes in
heady lor finighing the rough edoes.

Aisrme This shacs! aros alomg e cut oo line then
st i il o srmeesdhy

R EE SRR R EEEEEL SRS E RS

LR R R E NN N

FEARE RN R R R R RS

PAINTING

Fird, wash the body o remon amy oll or che,
Hima and dny thoroughly. Paict ihe inside of
th By, You can obtaim a color schame by

PG pin sinpping tape on thie outsiele of e
bodk and pabadl g hedwinri e e o i

171" Y

- Busilable for painhag wour
= Laxan bodies, Tuwwhae

s gres looking ool s

& il !"lh.'

= Ne.2230

BEESSAEFAES IR R ESE R

]
-
L]
L J
L]
L
Ll
L]
»
L}
"
*®
Il
[

APPLYING THE DECALS o

Dinill 2 $yoales five the deionna . S .Q' P
g ey

Tiwe duealy mre nur sened which Em’m;lm‘dwﬂr‘ iFi fowe ainns, = - "'..-' -.-L |
2w Bebow, i ’ b S _'/
- = o - X - - -‘H'

Teb e checials @y chose 10 The cut-aul |ines as posubile
* Tiest il thae el with the Sacking o lirs).
*  When apphjing i decal work fromn fer e of ihe decal
oubwareis o nermove aithubibioss. (R vaneful with lrge decz )

REAR OF THE BODY




MOUNTING THE BODY

- -
# BODY PINS
" SRS 1HAM-3)
r_,.' .I_....-J" ﬂ...ﬁ .‘.""_ %\ ’ -
f I_.-' Jl,l'll ]

I || P;F;/B).- :
v £ 3

¢

OPTIONAL WING
Step | TRIMMING THE WING Step 2 PAINTING Step 3 APPLYING THE DECAL
Hemong the shisdke) arisd and emooth the
edges with sandpupie

# Dl hces Semven hadies bur
/) the wing mounis.

CUT-OUT LINE
Step 4 WING INSTALLATION w5 DBODY PINS
=
The fiat shde
1% th hotom

\ M2.6x12S/T SCREW |
ING STA;[E“ WING STAY () (R) /|

o

By rowrlirg Wing Shey (8) o
incatian “A" the wing angle w
be less than when mounted ar
‘ocation ",

& hThri.luung will be

=~ figher

S

WING STAY (B) %" |Fewnauwilbe




GLOW ENGINE

» [nwuledge of how & glow angine oparates (s wery bereficial ko e fird e enchustast of a gas powersd R/ C

Cal.

* The glow angais aperabe o o misbore of alcobol, il and sorve addifhves: WARNING: Do not use gasoline

0 Berisase,
IDLESTOP SCREW
Thiwe wvnepasie ol ranss e *AIR INTAKE ' f
AERELL lm'mrgr:ﬂw arr HI"E:I’ S II.- Tm“ ﬁﬁmmnﬂ]uﬁ how far clossd the thrattle valve
""a_hl o S & GLOW FLUG

/ A platirm Tlarems in the cender al the glow plug heats up

windga 1.5V babtery, Once the englnie starts, the Bateny s
WARNING: Meyver operate the :I'I'"I?t:d. - *
snicpmar swilbuysl an air filler 17 st s ' it o e L S ¥ J
¢ gl indo theenging 11 ey _¢,.:;.f' TS P -‘f,! CYLINDER HEAD

domaae the Interral poms, [See Tk ey 4 Thir st wof 1he eylinder head resches very
pnntm for installafion insructions | ¥ ¢ 7 Y " high temperaiures. The Fns on the outide
S ik f provide & large cooling area

_—-8 EXHALUST GAS
W#M|HI:'|: Dl nie rum mq—.mi[n: | oy,

_——* CYLINDER

NEEDLEVALVE & — . .
I'he needle valve adiusts the amount ol — ——— —_ __ "5
‘il that meines wnily e incnm g alr. This ——
el ai mibsiee wdll deterrring how 1he

emgina runy B Hre misture is lan the The clinder 5 & metn| $eeve whare ihe
nedlE uglee 5 llurrud i b bar and 1he pEston mokes up ard down.
engine rmay stall on scceherstion. If the THROTTLE VALVE =

needle vitlve s 58 1oorich, the needle - et sty Bl ool —— = MUFFLEH

valve m tired ol oo fer. e
it e herele gquichly. The Best sefilng is
1 M i 2t out,

trals e armowre of pir
fhe englre receives.
| hils - mcis Nk an ace
celerator on o real car

Tht muslhes reddisces thi notss of the ergine.

e PISTON

This prbidumr lrarsmits the energy of the ex.
: prasion rom e uel and alr 5o an up and
e dowen o,

CLUTCHSHOE , _———— | " CONNECTING ROD
The clalch 511&;%1;“&“;1 ki “ﬂ;al:e |E-I"'EE / \' \ "‘*-5_' Thir connecting rox cosverts th ap amd
inst e clute ich coune the ¢ s i ol movernent of he pston indo |
bel ot T *CLUTCH BELL " FLYWHEEL  *CRANK SHAFT moson MOUGh e Cout SR
STARTING THE ENGINE
REQUIRED TOSTART THE ENGINE. B Fiil the fuel rank wiit el
{4) D-SIZE STEP 1 STFP 2
DRY CELL BATTERIES Lnscrew e srass.cop untli the hole  Soquevar ther loe! bully
I8 cimar of the b, ! insert the end Into

CLALR SR L RLEE SR e DL EE LR L]

GLOW FUEL the can of tuel. The fuel (3
Do WO | use gasoling or brults will pall the the fuel
LETORSRE. fram thir can inie tha

launlls sibrarry risbeaspd

LR LB L]

STCP3
Fill thie fusel 1amh

Flace ol bour bakeries in the
2 sama direction. Posithve (=)

BATTERY HOLDER ASSEMBLY [ ke

RAM-8)
M4ax55 SCREW
Bl Setine theoihe corirod on the ransmitier 1o neutral [idie) pasinen ;
IDLE STOP SCHREW
/ : The engirie may bie hard e start, o will sesd o poess
P B = down the poemp mackad | beloe. (When e remperanire
: iw codd. Alsc press down pump 2 nadce.) This is known as
: priming the enging,
TR :;'_. .F'U MP 1 "
Chierk thal e brake Is %
riokl i
Blped i idlg stop 3
Rater to stea 27 for propes i the throtle p—— i
contral rod installaine i"'i.'::q:':““" Vet 124 valve wit nrr:I;. cose o Pumpg 1 sprays fuel inea the q:lmdlr:lfi
Imm. 3 pighons. Pump 2 sprays fuel int the

I  * i PUMP 2 corburgior,

-23-



| STARTING THE ENGINE

Aittach o hanery ; : After the angine starts o run, discennect the clips from e glow phig and st the car on &
H ﬂ'.‘ #'«'l' ﬂ'—g ﬂl'F'ih-lhE I;i-ﬂﬂn'lﬁ-l] E E‘ hpl i H:I:'ulg"ﬂ*_'i s q]ll'l M. th Iﬁl H:i:fm !'I:-ﬂh r-rg“, Ilhﬂlb I.IJ"J'!-I!I'" Fi1 redasye. !r
: I 18 set doo bow i enciar may quit WARNING: Do not rev the enging up! This mey
: damage the connecning rod
Attach one cliprathe | IDLE STOP
head of tee glow plug.  © SCREW
Tha odber = afac !
:;Hwn..'ﬂndrllni.l

/
Anpch fhe chp e the o
ot the glow plug ov y

PR Py R L

By uanrianig e sl
Sop screw In, e
\nroitle valve car-

&nd the engine

Ay s reswinng the e
sdop screw! e engine
1 speedwill decre e

This el 15 the geownd for the glow

3 | wpatein well] Inco
Pl s atiiatisn lemr oo plug | |
fhede timies. e Ty (Manmal i pp——
softing)
: IDLE STOP
: SCREW
I e epieyione b D ed 13 ermen, press down Pump & wice. I Ir silll has riof sartied, press : You have o proper sefiing when the whee's do nat i gt el the eagine does net guit,
dowen Pump 1 swioe I ihe engine has not started, repeat steps & and 5. Pull this stares 1 )
Tour of flve Bmes sersen The pumpng process or e ang!ne may lood wirk sl I IFhe sharler mae kard to ool the Eﬂ-{'fdlff?ﬂ'r't-t"ﬂﬂﬂdfﬂ- T Ter ety iy Y| |f'|_‘|"|--i
nanpens remave e alow plog wirn the ghow plug wrench and pull the ssares rope 15

20 Ames. Thiswill expel fw oo (el

B ¥ i envpine still does nat stan, semaove the ghow plug with thie plug weench Amachine
clips, one bo fhe op of the pheg the oiher 1o the threaded aorion of the pluy The Famest
in the plug should giow red bot I 11 whvess mvook gloss e, the-bateries may be discharges; @
ine clips may ba masing poor contact o e plug, the hanees may bt natalbed wrong,
it Wie Dbrrvenl in the ghow plug msy be burnt oul

(L LLak. A il

# PLUG WRENCH—
(RAM 8] EXCESS FUEL —_,

(TR L]

I¥ the filarmans ghows red, repeat
steps 4 a9d 5 again,

Repiace the glow alug are foflow siaps 4 anc 5 1o sia7 the engine.

INSTALLATION OF AIR FILTER _J

WARNING: Never operate the engine withour an air filrer. Disi bn the engine will

Pl oot bovich the mea E decrvase e lie of he enginie,
clips ngetner, il may e : B ELEMENT—}
B g R 3 #STRAP (Small) COVER -

B e L T T

(RAM. 8 IRAM )

|

3 " ADAPTER TUBE

;  [RAM-E)

: inELEMENT
HOLDER
; {RAM-R!

BATTERY HOLDER

Thie i Ml provents Ei'l‘l"l:l"ﬂ'm enfering the
enging. ¥ e filter qers very dirly remove the
elpment cover) dlean Tr:hdr Iu:p-r with water ﬂ'ldh
dish rinse thoroughby, Fhien SaTusass it wit
ﬂmmﬁ.:mw wlll eapture any din ) Ruinasall i
i e alerment halder.

SEEE

CAUTIONS:

1. d.Ufhn:ﬂruﬂ fhe car iricoers, The exlhost fuimes can be
Riun e car B 4 spaed for e sl 3 i 4 s o Rl

L RS S SR L

: U}

This will sllow the engine 1o *Breakin™ "~ Break in"*
i allows tha intemal parts to propeshy it iogesher. By not
: "heeaking-in" s enging i@ may ned run property.

TR -

= —

sl ll-u'ﬂ-l.lin'--llwln il
restsramoe is Relt, If the needle

vahae lsrighiened wodlgh i Lhscrew 1V 10 2
muaﬂhm ¥y furmg,




STARTING THEENGINE (3)

PROPERLY ADIUSTING THE NEEDLE VALVE

I* the engine salls when the throrle @ moead o Fich upeed, the
wibve 4 hoo lowm, | screw 10 slightfiy and try a5ain

i Aer each rark of fuid, recove e air filrer and check bor din in the carbureror, I there is
T ghint, canefuly wipe il ool el lutee whete the dirt 1s genting sy the i1 filkes. Do net run Fw
ioangiow onhd lar prablers (s comected,

NEEDLE
VALVE

It the enging rurs slew, the nesdle cabas & e Ach
Turn the reedie vabve in gk, and my; acain

BEARINGS

By meplacing tha bushiegs wilh bearings the saeed of the AL
rechace I dines s 1 i enging dogsn” |E...E 1o wark as hartfi ST WAL, LT

It e engine does nat e, 1he nesdls vaho = oo lean
unscrew i 107 guickly ard ty again

OVERHEATING THE ENGINE

A sigr ol ovarheating necsiss whan it sgine raes B for 1 o 2 mibnubes then slowly :
i b spaed, Uverhealing may be caused by running e dngine 100 kar, or P
runn g o the ferrain shoar balow,

HIGH THICK GRASS :

[ TROUBLE SHOOTING DIAGRAM

3 A== Ruiiniowe glow |
i | I]u-e: the engineg ﬁm'-' ] plug & pull the

: ull starer sey-

i YEET S © 700 ral femes b ex-

: N0 b4 pael Ihie excess fpes
: l_-Dnu-r.il N | Cioes il run Iy lsie pull starmes | frorm shie enging. [
3 hen sl o confinuously? easy 10 pull? S

Lt

VERY ROCKY AREA ~ S e e "F"H. “"Jl fzs{l, =N
\

: ¢ Engels: |
: (. Y 15 bl 111 Thie &ig
P ' [ 1 Fued line?

It sheouabed bue

| e | e S

lsthe
plug red hat? |"3"]7

h "ri{.'i@
Check the nesdie |
uahae setrimg 2 irrne thar garh
furns from alr imkaqe and
closed position shart the en- <5 Heplace ihe
| gine agsin, | m
Il; e A

It the engime cverhess it willl be very hord 1o sart untl i1 coals down . Fsoossioe io ik 'W“:%
overhéating wi'l damaga the angine. Do nol reglisl il en gine-unlll ke recsan for the i )
arg e chartloal g D Lisen [ocaled end cormec

Pllll 1|‘1r peill
thl:ll.",.l while
{_slarting. .

.

-
i g "o
51 FiL N

ADIUSTMENTS

SHOCK LENGTH ADJUSTMENT

Slowsly lowset 1he front end of the Hampege, checking that both fires ieuch af the sarw
Frre, I thity do not, adpust The shock end as shovwn below. TFbath tives do nod tonecls ae the
ser lime, the car will not steer properly

W

sharfen Lengthen
SHORTER

I it i 0oy iy boo dinty, the gngine will not be
able 0 reczlve enough 2t and p picg vl
decrease. Ulean shirale flher with waler and dish
soep Ther saturade it with shochk ol fo capture any
dirt amd renstal| the air It cony 1 ST

_ Tum the shock end 1o
"~ adyust rhe length,

Clean on fhe rside, ! ;
i SHOCK END LONGER

-25



| ADJUSTMENTS OPERATIONAL SAFETY

The Rempage GF IO ed ck 0.5 C2.A which aliows the
CUSTOMIZING THE TIRES Ll tm-ufmh ; ih%"ﬁmﬁﬂwm m.mff w alicrws thin car m

You can Increase periormance for various rach condifions by frmening e ool of e

firet. Consult the chart below.
Do not run BT cars an the street

Trimthe knobs —
i Trmck | Amount fo Trim . I-_. 2 1.1,,-:{:::' ::H-::':\FJ_-"?;_‘ Check ta make sure no one else s on your frequency. 1 so do et rm gonr radie o
Grass 142 ' Rg AR ¥ e S
I— - _.'"-l- ) j':""a_ ~
: ; = i
Cﬂmﬂ | _3'3 :_::.:{ = f'l':-._‘
Sand NOMNE -l N el 2
R S e e S e Fo g Pi H your car s stopped by an abitacke do not centinue runaing the car. Remove the car,
Hard L:nt 143 LR e r{" manually. Falling 1o d& se may ruin the engine and clusch. |
e T e —— .,::n_'_‘ — L
_%H D‘Iuﬂ' H'mF _1 -’-._,‘_Hraul"
Al ebe oot st e i ey e
for hard surface. The W-5032 lowr prollie

rirg Is for soft surfaces.

Dio not touch the engeme whie it (s normimg or rght alter F ops. Thie eagine gebs g ol
anel (e Canse & wnerg bum

MAINTENANCE AFTER RUNNING THE CAR
SHOCK ADIUSTMENTS
By usdrig differert sbock vils. olifeent pissons, sl the sprsg spacer, fe dampen g pan Wipe the dirt off o the car,
b adiusted 10 differen: imack condirans. Kyosho sells a shoch o'l assoriment stock
nmibar KYOUS6E],
DﬁHFEH:IHG HWHEEE : et st aalll Bhep i fimss ool e raxlbn condrn] vt are ol
oI .E‘fn.l.m.' (GHEEN |YELLOW| RED | GREEN |  RED
rI_.--""-.\\"" { - P III-“I_,.--- - "I___.--n-«_\j
PISTON .TH.:F,) & \l .'r'.!E; Eﬁ) {G} CJ Ulean ard grease the maning parts periodically.
AN A A |
HARDNESS -<___ SOFTER ==
— g
ADIU ENT OF SHOCKS Chack and fighten all nuté snd screws.
it kil
FRONT h?*":gﬁﬂ’m SHARP STEERING RESPONSE

FRONT ?ﬁ,ﬁ“ﬂmu SLOW STEERING RESPONSE
— ENGINE CARE

Wm o |
REAR Wesh spiing fension MORE WHEEL TRACTION Bt ool Wi i Tk it M R

—
REAR MT&‘EW LESS WHEEL TRACTION

Never allow the Rampage GP 0 o set sl for moee than 1 mimude while the engme s
PRECAUTIONS runaing. The air flowing over the engine, when thi car ummmn.,ﬂ:nnlllhamqh: I

CHECK BEFORE EVERY HUN:
Cnweck o see fall bolls and rars are tghtened firmly,
Adliert the reedle wehar 5o the englng does net run lean, & fean engine will overfrest and

Creck o see || ransmiber and receiver batteries are fully charged damage the plston and cylincer,

Check 1o zee i the speering aad fuoribe e in poiopofios fogous el of die

LB SR T PH

Check o sze st all witing is properly Insulated. Betore putting fre Rampage away af the end of the dey, remaove all the fuel from the fuel
SR R O T ik o v A M A e, T 8 Mo
OPERATING PROCEDURES:

Turr tranismitier sudtch on,

Always put abler run oil in the engine to paesye | st on e Dearings
Swnliy o Hlie recahue

Checi tosen 1l ihe radio system 18 warking propery,
Wipe the ¢ of 1o remove any excess fuel an B, 1 foel 5 el on the engine inwill e
NUTE When turning off the switches, fum off the moraiver T B Iramsmiiter, brown when wﬂwmmf
Cithariassn lumn&magl'.rhihm;miundhr Frus meudral

.26




PARTS LIST
[KEY NO. DESCRIPTION QTY. |KEYNO. DESCRIPTION QTY. [KEY NO, DESCRIFTION QTY.
W | Front Suspensian Arm 2 | FronWhoel 2 M |Engine =
2| Rear Suspersion Arm 2 8 | Hear Whael z W | Cogine Mount 2
& | FronrShack Tower 1 &b | Front Bulkkead 1 @ | Chich Ball |
4 | Rewr Shock Tower 1 % | Brake Lewver | 1 W | Clurch Shoe g |
3 | Sudng Shaft 2 8 | Maln Gear Shah Holder 1 it | Cluich Spring 1
@ | 2 £ | Kouckle Am (R), 1 B | Pl Shal i
7. | Bel 1 L K kle Aem (L) 1 | Fhwheel 1
® | MainGeor 1 5 | FromHud ol i M| Fhywheel Spacer r
@ Drive Wasler 2 6 | Unper Rexl 4 M | Clutch Beaning Case |
f | fiming Palley (B) | §0 | Servo Saver (A) | @ | Clutch Roller & |
A0 | Reiar Whiel Sheh 2 ¥ | Sewo Saver [H) 1 i | Body (GP-10) 1
00 | Fuel Tank Assembly 1 B ServoSaver[C) : W | Front Tire 2
| @ | Rowr Bulkhead (L) 1 §  Servo Sever D) . ® | RearTie P
1% | Resr Bulkhead () 1 68 | Shogk Collar 4 W | Chassis 1
0 | Hear Housing | 8 | Anlenna Post : ™) Decal (GP-10] I
| $8 | Differenvial Case () 1 B | Steering Serve Maunt p @ |ERingiE25)
1 | Differeniiol Case (B) 1 i Bumper 1 @ | ERingiE-3)
1# | Bevel Gear (A] 2 # | 5.8mm Ball End & ™ | E-Ring (E-4)
B | Bevel Gear (B) 2 | RearHub [R) | #  E-Ring(E-7)
M  Bovel Gear Shatt 1 it | Hing Pin 2 & | Body Pin 4
21 Firal Mnlon Gear 1 T2 | Front Suspension Shaft (A} 2 £ | Alien Wrench (1. 5mm) 1
[ @ 2w o P 3 & | FrontSuspension Shali (8] z G | Allen Wreneh (2mm) |
& | Timing Pulley (A) 1 W | Rear Suspension Shat (&) (Black) | 2 @ | Bearing Coller 2
@ | 10mmx mm Bushing 2 T Hear Suspansian Shah (R) 2 W | Exhaust Vake Rod 1
2 | Semx 10mm Bushing & 7 | M3 Pivot Bal (Siver) 10 & |Fuel Bulb ' 1
§b  |ShockCan 4 T | M2.6 Pivot Ball [Black] 2 B |dmmxBmm Bushing 4
I | Spring Holder 4 T8 | Center Rod 1 | Servo Saver Tube 2
| Spring Specer 4 7% | leRod 2z @ | Reor Hub L)
41 | Shock Pistor 4 b Tueque Rod (A 1 L7 Sovvros 10rmm Bearing
| Shock Ring 4 §i | lorque Hod (B) 1 M35 165/ T Scepd 2
ar | Shock Diaphragm d B2 Stearing Rod 1 Mduf Screw 6
Shock End 4 Bt | Beake Rod 1 M3uE Screw 7
#  Front Shack Case [Shorl) 2 # | Throitle Control Rod 1 M3 10 Serew 2
3 | bront Shock Shall [Shart) 2 & | Slopper 2 M3x 18 Screw ]
L Frar Shock Spring 2 s Alr Filiar 1 M3x35 5-.::!#.-.1 2
48 | Shock Ol I 80 | Elemen! Holder 4 M3x50 Screw
41 |Hear Shock Case (Lung) 2 # | Element Cover 1 M2 612 Screw
3 | Roar Shock Shalt (Long) > W | Adwlor Tube 1 MZ.66 5/ T Screw
3 | Rewr Shiock Spring 2 | Strap (Small) 2 M2 .6x12 57T Screw
M | Frant Whee! Shat 2 £ | Strap (Medium| : M3x8 57T Serew
Al | Frand Plate 1 H | Swap [Lorge) 1 M3 10 5/T Screw
4 | 5 B Ball [Siiver] 4 B | Exhsust Tube i M3x12 ST Serew
41 | Servo Saver ollar 2 @ | Plug Wrench 1 M2 Nut
3mrm Linkage Guide | | Ansenna Tube 1 M3 v
@5 | Main Gear Shafl 1 & Fuel Tube 1 M3 Nylon Nur 6
| Servo Maount 2 &' | Bamery Holder Assemaly 1 & Mylen Mus 4
41 | Body Poui i 8 | Dowbsie Sided Tape 1 M3x3 Set Screw 3
il Upper Plale 1 8 | Ure-way Assembly | Mdxd Set Screw 2
# | Chassis Cower 1 i Startar Ansem hiy 1 M5 Washer 2
5 | Screw Locking Comnonne 1 e} Mufler Amnhh,l 1 Wstruction Maiual
ah | EH_I.;'.n-n Creese | ® Serter Holder 1

27



PURCHASING PARTS FOR YOUR KIT

You can purchase replacement and oplional parls for your kit All of the need, find the key numbar far that part within the manual, Then consult our
parts identified by hey numbers (see page 27 for complete list] are usually paris pack qulde below. When referring 1o the parts you nead, slways use
not available singularly, but we offer these pars in convenient parts **pachs” the Parts Pack Number. For instance, If you need a Frant Hub (Key #59)
which can be purchased separately. To figure out which parts pack vou ask your dealer for Kyosho Parts Pack UM-11 [Upright Set).

STOCKNO. |kv0SHOJ DESCRIPTION  |CONSISTING OF [STOCK NG, [KvosH0+ | DESCRIFTION CONSISTING OF
m@f_ﬁﬁ HM-01 | Chassis i 7 KYOA959 FO-18 | Hear Bulk Hoad A |

KYOQOCA849 | RM 02 | Plastc Pers Ser Mo ex Ky 3453 FO-20 | Engine Mount ™2

KYOC5389 RM-03 | Rod Set TS KYOC 3534 FLrZ1 | Fly Wheel o K 1

KYOUag50 RM-04 | Plate Sel ¥ A= KYOC5363 ED-22 | Starter Heider u K

KYOC4558 RM-05 | Main Cear Bl KYOC5962 FD-23 | Starter Assombly A

EYOCS187 BM-06 | Main Gear Shaki o aix | KY Q699 FO-24 | Oneway Assernbly A

Ky OCda94 RM-O7 Ll'l'l|-.|.|!|.' Sat DRV AR Ex2 _I'E_ﬁ"l"ﬂ'l:liﬁ?'r' FO-25 | Muffler Set 3

KYOC5522 | HM-U8 | Screw Set KYOQC2713 FO-26 | Smmxt0mm Bushing | % %0

EYOC2a76 HM-09 | Bady i 3 KYOC3971 FD-28 | Fuel Tank T

KYOC1257 RM-10 | Decal L KYOC 3972 Fr3:29 | Fue Tube 1

KYOC 322 OT-005 | Joim Fxz EYOLC2163 FI2-30 | Batery Holder Ao

KYOCELZ2 E-Uﬂﬁ Swing Shatt Ex7 KYOCA131 FO:33 | Tail Pipe 3 x|
(KYOCE077 | OT-01 | Suspension Shaf fi 7 76 7% x2 KYOC5721 FD'37 | Shock Set [From) T

KYOCARGR | OT.0I8 | Shats Rear TEE RYOC5722 | FD 38 | Shock Sel (Mear] LT T T YR

KYOC3332 OT-019 | Dvive Washwer Wxa H‘\-.::E?m 1914 | SmmxBiven Bushing & xin '

KYOC3297 | O1.028 | Differontial Ciear St |k fh xa §ix2 KYOC3395 | CBO7Z | E-Ming (E-3] fib ¢ 4

KYOC4823 | OT 031 | M3 Pivot Ball W 10 KyQC2197 1901 ¢ Seeom W Buaring 2 | o 2 I

EYOC2167 OT-032 | 5.8mm Ball i %0
(KYOLAB22 | 01036 | M2 6 Prol Bal 7 ®r

KYOCH732 | OT-038 | Sihcone Grease TET]

KYOC3392 | OT.039 | E-Ring (E-2.5] B0 OPTIONAL PARTS

KYOUS232 | O7-045 | Rear Hub TEL

KYOC6246 | O1-086 | Low Profile Ties %2 KYOC3957 | UM17 [ Wheel Ser

KYOCE067 | RM-12 | Suspersan Arm T | KYOCS636 | UM-43 | Servo Saver Ring

KYOC2747 LIMAQ2 | Bushing Set i i ox KYQCAT08 1833 | Bearing Ol ez

KYOC3737 | UMAOA | Front Shah Ser W %2 Diebias L 1 Seons DN b

e T o s oy KYDC5737 | 1958 | Silcane ON (M)

KYOCE304 UM-11 | Unright Set ¥ X dyxz W’DE:E& e jcius Ve ) —

KYDC5853 [ UM-14 | Servo Saver DREHE BXZ T 1s] ety 1901 | Smmx10mm Bearng (@) .

KYOC2677 | UM21 | Bumper B KYOC2207 | 1903 |dmmBmm Bearing  |(2)

KYOCB319 | LUM-39 | Front Whets [Vellow] |57 2 I LT T

voceadr T AT Twhed e e KYOC6366 | OT099 |Wing Stay

RYOCG223 | W5073 | Fromi Pin Splke Tre |10 %2 ByOtend | oo ey

WvocEz22 | 5C.089 | T FodSe s e KYOCS692 | W.s001 |Gold Shock (Shor) |1 Pair

KYOUB025 EF-037 | Strap {Small) HWoxh W_‘:EEQG W-5002 | Gold Shack {Lang) | Pair

KYOC6030 | EF 038 | Strap (Medium) WS KYOC5703 | W-5003 [Plarinum Shock [Shor) |1 Perr

KYOCE020 | CF0%9 | Swe (Lorael . KYOC5704 | W.5004 |Plsium Shock [Long) |1 Par

T e e e KYOC5388 | W-5005 [Ad)mtahle Rod Set

KYOCE141 | 1840 | Double Sided Tape | W %1 PYOCOI27 | WS06! [Univeral Suing Shokt_|(Repleces] 5 ® 4

TOCEAE T e e o KYOCIR29 1875 | Froar [ire (Treaded)

KYOC2520 EP-22 | Body Pins {Small] G xh KYOCE236 | W-5031 |Low Profle Tire (Hard)  [(2)
(RYOL2021 | RMTT [ AN T iher TR WYOCSET | W-5032'{ Lows Proi Tiee (S0 [(2)

wociao T A oo e KYOCE253 | W-5071 |Fromt Tire [Sok Block) (2]

Vo300 | AE15 | Cloreh Shae s KYOC6254 | W-5072 | Froni Tire {Herd Block] (2]

KYOLZ920 | AB-16 | Chich Bel gy KYOCG224 | W-5074 | From Tire {Hard Pin Splke][2]

KYOC3045 | AB-17 | Cluich Speing Tns KYOCE227 | W-5077 | Rear Tie [Low Prl Pin_(12)

RYOC2915 | LO-70 | Clutch Bearing TX1 wxe Seiky)

K O(3A00 KC.20 | & Ring £.4) e KYOUH228 | W-5078 | Rear lire [Low Pril Bloch) (2]

KYOC2297 FD-03 | Bet T 1 KYOL6000 HE-18 | 3mm Stopper {104

KYOC3507 | FD-04 | Finel Difierentl Case |18 12 1 RYCLER0 | 5055 | Cloch Bell{127)

Ky H_3516 FI'.I-DhH-I-mimnn Fiow KYOC29435 5D 54 | Clutch Befl (13T)

KYCOC 3560 FD-07 | Pulley 56t W Ex1 Axa KYOC2060 SD-55 [ Cluich Ball [14T]
Tﬁ":ﬂ:.i?-ﬂ? F_D‘~ 13 [ Shder Ser T KYDC4735 AB-13 | Pilos Shal {Ema E._-\.Elw

3 BT | £
BYQCRTe | P17 |SevoMouniSet  fakxd ENTIRE CONTENTS @COPYRIGHT 1989, HOBBICO, INC,
o il PRINTED IN JAFAN
28
=



